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Applicant :BENNIC COMPONENTS
bk RAE N T X A MR X505 /X
Address :NO.50 DISTRICT, PINNAN INDUSTRIAL ZONE HUICHENG DISTRICT

HUIZHOU,GUANGDONG.CHINA
K15 B Report on the submitted sample(s) said to be:
JKJE HLBH CEMENT TY PE WIRE WOUND RESISTORS

J¥5 No. FE 5 4 87 Sample names FES A Sample Description
1 #%5% Porcelain case ¢ i & White solid
2 % Porcelain rods ¢ i & White solid
3 f YL 7E R Material quartz sand fills {4 544 White solid
4 . A . WA RO R4
SIRERP Ay typeiron cap Metal with silver color plating
5 . WA RO 5 AN 48
i PR Insert type money cap Metal with silver color plating
6 HiF1#2 Resistance wire Wit 482k Silver color metal wire
7 MR AR BEa AR Black liquid
8 RGN T 2Lk Red liquid
% Buyer :SONY ,SAMSUNG;LG;MY S,UHL,PIONEER
R 3 :2011.09.23
Sample Received Date Sep. 23, 2011
FE sz H 39 :2011.09.23-2011.09.27
Testing Period Sep. 23, 2011 to Sep. 27, 2011

R EESK A K SR ES T R
Test Requested /Test Method/Test Result(s): Please refer to the following page(s)

Tested by Inspected by W
% & &k H e 2011.09.27
Approved by Date Sep. 27, 2011

No. 13933081
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Test Requested 1.As specified by client, to determine the Lead, Cadmium,
Mercury, Hexavalent Chromium, PBBs& PBDEs content in the
submitted sample.
2.As specified by client, to identify if thereisthe Hexavalent
Chromium in the submitted sample.

KA 3 Test Method:

; s RN o
W 5 HNEWIRES TIER IR
Measured
Tested Item(s) Test Method ) MDL
Equipment(s)
IEC 62321:2008 Ed.1 Sec.9
5 Lead (Pb) ICP-OES 2 mg/kg
IEC 62321:2008 Ed.1 Sec.10
3 IEC 62321:2008 Ed.1 Sec.9
4 Cadmium (Cd) ICP-OES 2 mg/kg
IEC 62321:2008 Ed.1 Sec.10
& Mercury (Ho) IEC 62321:2008 Ed.1 Sec.7 ICP-OES 2 mg/kg
. _ IEC 62321:2008 Ed.1 Annex B ) /
N Hexavalent Chromium (Cr(V1)) UV-Vis
IEC 62321:2008 Ed.1 Annex C 2 mg/kg
EALNIES
_ _ IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
Polybrominated Biphenyls (PBBs)
EAT b Rl
IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
Polybrominated Diphenyl Ethers (PBDES)
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K4 R Test Result(s):
£ & Content
WA H Tested Item(s) B 1 M 2 K 3
Sample No.1 Sample No.2 Sample No.3
it Lead (Pb) N.D. 57 mg/kg N.D.
%% Cadmium (Cd) N.D. N.D. N.D.
7K Mercury (Ho) N.D. N.D. N.D.
N Hexavalent Chromium (Cr(V1)) N.D. N.D. N.D.
£ & Content
WA H Tested Item(s) i 4 Hm 5 K 6
Sample No.4 Sample No.5 Sample No.6
H Lead (Pb) N.D. N.D. 35 mg/kg
%% Cadmium (Cd) N.D. N.D. N.D.
7K Mercury (Ho) N.D. N.D. N.D.
48 Content

MERITH Tested Item(s)

KEfH 7 Sample No.7

K& 8 Sample No.8

% Lead (Pb) N.D. N.D.

% Cadmium (Cd) N.D. N.D.

7Kk Mercury (Hg) N.D. N.D.

% Hexavalent Chromium (Cr(VI1)) N.D. N.D.

#:# Conclusion
WRTTH Tested Item(s) e 4 B 5 B 6
Sample No.4 Sample No.5 Sample No.6

N Hexavalent Chromium (Cr(V1)) Negative Negative Negative
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K4 R Test Result(s):
28 Content
WA H Tested Item(s) i 1 K 2 K3
Sample No.1 Sample No.2 Sample No.3
ZRBR Polybrominated Biphenyls(PBBS)
— R IEEA Monobromobiphenyl N.D. N.D. N.D.
R Dibromobiphenyl N.D. N.D. N.D.
= IR Tribromobiphenyl N.D. N.D. N.D.
VYIS Tetrabromobiphenyl N.D. N.D. N.D.
FLIRIEZK Pentabromobiphenyl N.D. N.D. N.D.
NIRIEZE Hexabromobiphenyl N.D. N.D. N.D.
BIRIE IR Heptabromobiphenyl N.D. N.D. N.D.
JURIBEZE Octabromobiphenyl N.D. N.D. N.D.
JLIRBEA Nonabromobipheny! N.D. N.D. N.D.
+ RIS Decabromobi phenyl N.D. N.D. N.D.
Z R~k Polybrominated Diphenyl Ether S(PBDES)
— R 40 Monobromodiphenyl ether N.D. N.D. N.D.
¥R 2Kk Dibromodiphenyl ether N.D. N.D. N.D.
— R — K[ Tribromodiphenyl ether N.D. N.D. N.D.
DUYR — Kk Tetrabromodiphenyl ether N.D. N.D. N.D.
FL¥R 5[k Pentabromodiphenyl ether N.D. N.D. N.D.
7NVR 2K Hexabromodiphenyl ether N.D. N.D. N.D.
IR K[ Heptabromodiphenyl ether N.D. N.D. N.D.
J\JR — 2K [ Octabromodipheny! ether N.D. N.D. N.D.
JUIR 4% Nonabromodi phenyl ether N.D. N.D. N.D.
¥R 2K Decabromodi phenyl ether N.D. N.D. N.D.
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MERITE Tested Item(s)

458 Content

FE&h 7 Sample No.7 ‘ FE i 8 Sample No.8

Z RELZE Polybrominated Biphenyls(PBBS)

—REEA Monobromobiphenyl N.D. N.D.
R Dibromobiphenyl N.D. N.D.
= IR Tribromobiphenyl N.D. N.D.
VYIS Tetrabromobiphenyl N.D. N.D.
FLIRIEZE Pentabromobiphenyl N.D. N.D.
NIRIEZE Hexabromobiphenyl N.D. N.D.
LIRIEZE Heptabromobiphenyl N.D. N.D.
JUIRIBEZE Octabromobiphenyl N.D. N.D.
JLIR B Nonabromobi pheny! N.D. N.D.
%% Decabromobi phenyl N.D. N.D.
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K4 R Test Result(s):
, 28 Content
MR Tested Item(s) B 7 Sample No.7 ‘ FEfh 8 Sample No.8
2R —ZXRf Polybrominated Diphenyl Ether S(PBDES)
— R — 40 Monobromodiphenyl ether N.D. N.D.
R KM Dibromodiphenyl ether N.D. N.D.
PR KT Tribromodiphenyl ether N.D. N.D.
DUYR — Kk Tetrabromodiphenyl ether N.D. N.D.
FLYR — K[k Pentabromodiphenyl ether N.D. N.D.
7N 25T Hexabromodipheny! ether N.D. N.D.
IR K[k Heptabromodiphenyl ether N.D. N.D.
J\IR — 2T Octabromodipheny! ether N.D. N.D.
JUIR 4% Nonabromodi phenyl ether N.D. N.D.
¥ 51 Decabromodiphenyl ether N.D. N.D.

HR XTI, 68, RS
-N.D. = KA (DT 752400 )
-mg/kg = ppm= F )i )L
-Negative %7~ BH 1
BIE=AR AT /5 ks, HRR BN 50Cm? (I i T A B H R (RIS P 10 75 8 [ i
/N 0.02mg/kg
Note:  The sample had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million
-Negative = Absence of Cr(VI), the detected Cr(VI) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.
FE: AR R 7RIS R IRRAR 5 45 RL SZD000970350001 5 A i Xl
RERH R K
S U5 5 EP R o SERIIUIRAR 45 SR TR 5 45 RL SZ D0009 70350002 FRIA: s KKy
RERH R K
Remark: The test results of the sample No.7 of this report copy from the test results of the
test report (Report No.RL SZD000970350001).
The test results of the sample No.8 of thisreport copy from the test results of the
test report (Report No.RL SZD000970350002).
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R Test Process:
1. B4 /ARSE Test for Pb/Cd Content
(DIEC 62321:2008 Ed.1 Sec.9
PR T T PR S
Weigh sample and place it in a :h\;/ Add digestion reagent :> Diigest the sample

FRZ AL A B -
RHAGELRE FiE
Drv Ashing Residue
H 1cPr-0ES o L Adlcals Fusion Pk
s i) (—] Make up with Acid Dissolution Filtration
‘—\na_'.j'zed L deionized water
ICP-OES T
(2)1EC 62321:2008 Ed.1 Sec.10 Solution
FErEsmEmegy | [ wome | [ semmmremen
: : igest sample in microwawe
microwave digestion wessel Add digestion reagent digestion owen
FRZR I A /B
_ | EeiEaeE il
Dy Ashing) Fesidue
FA ICP-OES TR Alleali Fusion/ ek
e ¢ Make up with £cid Dissolution Filtration
ﬁrllégzg;;y deionized water
- =
Solution
2. MEREE Test for Hg Content
FEE REmERT o | SRR
P B — A digestion reagent —>|Digest sample in microwave

microwave digestion wessel

digestion owven

FH ICP-0OES
AT
Analyzed by

ICP-0OES

EEFRER
Ilakee up with
deionized water

FA# 1t A /A
BRI TERNE
Dy Ashingy
Alleali Fusiond
Acid Drissolution

Fesidue

]
Solution

Filtration
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3. WE/NYrigEE Test for Chromium(VI) Content
(1) 1EC 62321:2008 Ed. 1 Annex B

%) 504 5em? MK FE FHE K A HY ok R IR 2
Select atest sample — Extraction with — Filter and remove

measuring about 50+ 5cm? boiling water the sample

I

T ) pH

H UV-Vis Jh#t TR |
K—] K— Adjust the pH value
Analyzed by UV-Vis Add test solution of the solution

(2) IEC 62321:2008 Ed. 1 Annex C

PRI T HEIE A : I 5 : 90-95°C i 3 /i
W?gu za(r:r;ali(zalar}?azlkace Add digestion solution Heat at 90-95°C for 3 hours
v
IR IR ?%ﬁﬁgﬁé B, Ik
. <,': Adjust the pH value K—] :
Add test solution of the sol ution N Cool and filter
v
A pH H M ZEFKER FH UV-Vis 2 #7
Adjust the pH value —> Make up with —> N
of the solution deionized water Analyzed by UV-Vis

4. W52 MBI/ W — P58 Test for PBBS/PBDES Content

FREFf i TEE T A WIE AL TR ZE T
Weigh sampleand place | —" Extracted with —
itinathimble organic solvent Concentrate the extract
{l
1] GC-MS 407 PR LA A BRSSO A RORLY
— Make up with K—]  Transfer theextractintoa
Analyzed by GC-MS organic solvent volumetric flask
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Finished product of the sample(s)

.I .r .I I. |

RL SZD00104241
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P A Photo(s) of the sample(s)

FEih 1 SampleNo.1 P 2 Sample No.2

RLSZD00104241 RLSZD00104241
Fih 3 SampleNo.3 Fedh 4 Sample No.4
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FEd B R Photo(s) of the sample(s)

FEM 5 SampleNo.5 FEih 6 SampleNo.6

I 1}
oo20 30 40 50

20 30 40 50 60 T
| I| il |I'| li '||||||"|'|'|'|||'|'||'|','|',I'

RL SZD00104241
FESL 7 SampleNo.7

*kk ﬂi%:gﬂm:ﬂi‘ *kk
*** End of report ***

AIRETC CTI di IR AREAHE S B hBR . seah R FO AR RS IRE 5 145 R 5. R4 CTI
B, AR ZEHAR S, IR S AL Al .
Thisreport is considered invalidated without the Special Sea for Inspection of the CTI, This report shall not be
atered, increased or deleted. The results shown in thistest report refer only to the sample(s) tested. Without
written approval of CTl, thistest report shal not be copied except in full and published as advertisement.
ZRYNTH 5222 X 70 DX g Tl [l C
Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen



